
Material Test Report 
Heat Co&: HZF An Arneri-Forge Group Company 

13770 Industrial Rd. Houston, TX 77015 
ISO 9001:2008 Certified Sales: (713) 868-4421 Fax: (713) 455-8366 

EPCRA Su~piier Notmdon: This pmdud rnay mntain one or more toxic chemlcals wblect to the rewrha rwulrernents oi Section 313 of the Ernerneno, Piennina and 

PLESA ANAHUAC Y CIAS  

SA DE cv AV. VALLE DE LAS 
ALAME DAS 6 6 - 0 

5 4 9 4 0  TUZTITLAN, EDO, MEX 

Cornmunity R~ht-to-Know AU m e  il iof tha C u p h n d  Amendrnentsand Reauthofkation Áblol1986) &d 46 C.F.R. Part 372. Potenliaüy reportable &eml&s ara iñddicated with a 
checlanark In Me 'EPCRA' wlumn and a Chemical Abstrad Cervices ICAS) reoistrv nurnber is omvided for each sudi chernlcal in addltion to me -nt bv weioM of Me cherniel -- 
pnsent In mis pmduci. It k your responslblliy alone to detennine whei~er);ou;f&ílty is requinid to submit a Toxic Reiease Inventor~ RepMt undér EPCRÁ ~&cm 313 

Spec: ASTM A105/A105M- ( 1 0 )  /ASME SA 1 0 5 / S A  105M- ( 0 8 a )  Section 11 P a r t  A 

Element (%M) Ladk Product EPCRA CA# 1 Element (%M) h d l e  Product EPCRA CASt 
C Caaion 0.20 : C r  Chromium (1.08 7440-47-3 

Mn wnganese 1.06 7439-96-5 iMo Molybdenum O .O2 
P Phosphorous 0.008 V Vanadium 0.003 

S Sulphur 0 .o10 : Cb Columbivm 0.001 

Si  s i l i c o n  O .22 i C.E. O .42 
Cu copper 0.28 4 7440-50-8 ~ C U N ~ C ~ M O  0.460 

Ni Nicltel 0.08 4 7440-02-0 i CrMo 0.100 

Mechanical Testing Other 
Test ~ a b  A p G  : MILL CMC-TEXAS 
Test B a r  Size TEST PIECE i MHC 3019509 

RBW 179 - 179 
Elg (%)  28 

S7 ( a l  
Tensile Specimen Size ( i n )  .e  92 
Tensile ( k s i )  83.6 

Yield (ks i )  51.4 

Gauge Length 2 

No Weld repa i r  perfomed. Chemical Analysis r e s u l t s  shown are actual .  FOL-gings a re  capable of passing 
hydrostat ic  t e s t  compatible w i W  the appropriate ra t ing .  Elongation taken from a zound specimen. A i 1  material 
supplied under this order i s  c e r t i f i e d  t o  be f r e e  of mercury contamination and no inercury bearing equipment was 
used in mamfacturing. fabricat ion o r  t es t ing .  Yield s t rength was determinecl using the  0.2% of fse t  method. 
No weld r e p a i r  performed on t h i s  product. 
Product compliant with and meets a l 1  requirements of ASTM A105 and with dimensions t o  ASME BS6.5 
Product compliant with NACE Ma0175, l a t e s t  edi t ion 

Po: 9 5 4 5  1 Sales Order: 9 0 4 2 1  Line: 9  
ltem Code: 0 1 5 1 9 ~ 2 1 0 1 - 0 0 2 0 ~  ( Qty ~hippeci: 20 

itC?m Desc: FLG 1 2 . 0 0  0 1 5 0  WM R F  STD 

Supplier: CMC Supplier Heat: 3 0 1 9 5 0 9  

Certification No.: 1 9 6 4  99 

Certification Date: 12 / 1 6 / 2  0  1 0  

1 

This reponis issued In cornpimce with Me requirernents of EN10204 3.1 1 ISO 104743.i.b Nichoias Tepovich - Metallurgic Lab Manager 


